
  

  

Town of Neepawa 

Request for Alteration to the 
Town of Neepawa’s Industrial 
Wastewater Treatment Facility, 
Neepawa, Manitoba 

Prepared for: 
Town of Neepawa 

Prepared by: 
Earth Tech (Canada) Inc. 
99 Commerce Drive 
Winnipeg, MB  R3P 0Y7 

July 2008 

Project No. 97297 



  

  

Town of Neepawa 

Request for Alteration to the 
Town of Neepawa’s Industrial 
Wastewater Treatment Facility, 
Neepawa, Manitoba 

Prepared for: 
Town of Neepawa 

Prepared by: 
Earth Tech (Canada) Inc. 
99 Commerce Drive 
Winnipeg, MB  R3P 0Y7 

July 2008 

Project No. 97297 

©Copyright Earth Tech (Canada) Inc. 2008 
Information contained herein is confidential and 
may not be released to a third party without the 
[...]
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

SECTION 4.0  
PROCESS DESCRIPTION 

4.1 GENERAL PROCESS DESCRIPTION 

The proposed IWWTF will be located on approximately 2.3 ha (5.6 acre) of land within a 
portion of Lot 1, Plan 23208 BLTO exc. Plan 23208 NLTO, as is described in Appendix A 
and shown in Figure 1.1.  The proposed IWWTF has been designed to treat an equalized flow 
of 1,520 m3/day of wastewater and will discharge treated effluent to the Whitemud River on a 
continuous basis.  The design basis of the proposed facility is described in Section 4.2.   

Wastewater will receive initial treatment via a screen and a two stage dissolved air flotation 
(DAF) system in conjunction with flow attenuation.  The treated wastewater will then undergo 
further treatment using activated sludge bioreactors, membranes and ultraviolet (UV) 
disinfection.  The final treated effluent will be cooled and aerated prior to discharge to a low 
lying area near the Whitemud River via the existing effluent outfall pipeline.   

Sludge produced by the treatment processes will be transferred to an existing cell.  The cell 
will be divided into two halves, be re-lined and be retrofitted with aeration piping and mixing 
equipment.  The retrofitted cell will be used for biosolids stabilization and isolation prior to 
land application.  Fat will be removed from the first stage DAF sludge using a tricanter 
process.  Once removed, the fat will be stored in a heated vessel and used to augment the 
natural gas fuel that is used by the tricanter’s boiler.   

The information included in the following sections is taken largely from the proposed IWWTF 
functional design report included in Appendix I.  A detailed description of the inputs and 
outputs of the facility are included in Section 5.0.  The proposed site layout is shown in 
Figure 3.1 and building layout plans are included in Figures 4.1 to 4.4.   

4.2 DESIGN BASIS 

The proposed IWWTF has been designed to treat the wastewater produced by the Springhill 
Farms pork processing facility based on a maximum pork processing capacity of 27,550 hogs 
killed and cut on a weekly basis.  The pork processing facility will typically operate for five or 
six days in a seven day period.  The anticipated wastewater production from the hog 
processing plant and ancillary processes will be approximately 2,128 m3/day on a production 
day, while the average weekly equalized flow will be 1,520 m3/day.  The flow is proposed to 
be balanced over a seven day period as detailed in subsequent sections.  The estimated raw 
influent wastewater characteristics are included in Section 5.1.2. 

4.3 DETAILED PROCESS DESCRIPTION 

A process flow diagram for the proposed IWWTF is shown in Figure 4.5.   



Section 4.0 - Process Description 

Earth Tech (Canada) Inc. Page 4-2 
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

4.3.1 Wastewater Initial Treatment 

Springhill Farms generates wastewater from processing operations, sanitary services, the hog 
receiving facility, and the on-site truck wash.  Wastewater flows from the hog receiving 
facility holding pens through a slotted floor where it is scraped to a holding tank.  Manure 
from the holding tank will be directed to the IWWTF for treatment.    

The wastewater from the on-site truck wash passes through a rotary screen and an oil and sand 
interceptor prior to being discharged to the IWWTF.   

Currently process wastewater is screened and drained to a sump in the DAF treatment room at 
Springhill Farms.  This wastewater is pumped to the existing DAF to facilitate solids removal 
and the DAF effluent then flows to a common manhole which also receives the sanitary 
wastewater, the hog receiving facility wastewater and the truck wash wastewater.  The 
combined flows are then pumped to the existing IWWTF. 

It is proposed that the process wastewater be screened and transferred directly (bypassing the 
existing DAF sump) to the existing manhole to be combined with the sanitary wastewater, the 
hog receiving facility wastewater and the truck wash wastewater.  The combined wastewater 
will flow by gravity from the manhole to a new raw influent pump station that will convey 
flow to the screening/pumping building via a forcemain.  There will be one duty and one 
standby pump providing influent pumping.   

The screening/pumping building will be approximately 420 m2 (4,521 ft2) in area.  Once at the 
screening/pumping building, wastewater will be screened to remove solids.  A new internally 
fed drum wedgewire screen will be installed with a screen size of 0.76 to 1.0 mm (0.0299 to 
0.0394 in).  In the event of a screen breakdown, where the screen could no longer function, the 
system can be run without screening.  Solids removed during screening will be transferred to a 
bin which will be removed and replaced on a regular basis, with solids being disposed of at an 
approved landfill.  Sanitary wastewater generated at the proposed new IWWTF in the 
employee rest rooms, break rooms and laboratory as well as drain water from the 
screening/pumping and treatment buildings will be pumped to the influent screen to undergo 
treatment.  Drain water will consist of water directed to floor drains during building cleaning 
as well as the liquid stream generated during the thickening of waste activated sludge.  
Screened effluent will flow by gravity to the first DAF of the two stage DAF system.   

The raw influent pumping and screening facilities will be sized to process all wastewater 
flows that are generated during the production schedule as flow can vary widely during the 
production day.  The raw influent pumping and screening facilities are sized for up to 6,538 
m3/day.  On a seven day period, this equates to a peaking factor of 4.3 whereas if this flow is 
applied to a five day period (typical production period), the associated peaking factor is 3.0.  It 
is common practice to design screening for a peak to prevent plugging and to accommodate 
flow variation.   



Section 4.0 - Process Description 

Earth Tech (Canada) Inc. Page 4-3 
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

From the screening facilities, flow will be directed by gravity to the first DAF of a new two 
stage DAF system, to be located in the screening/pumping building.  The first stage will not 
include chemical addition and will remove 70 to 80% of the fat present in the incoming waste 
stream.  Float sludge from the first DAF will drain to a dedicated hopper and then treated in a 
tricanter process to fractionate the fat from the sludge.  The fat and sludge will be handled as 
described in Section 4.3.7.  The liquid stream from the first stage DAF will drain to a sump 
and will be pumped to a new flow attenuation tank.  The first stage DAF will be sized to treat 
unequalized flows from the raw influent pump system.   

The attenuation tank will be an aboveground covered and insulated steel tank measuring 
approximately 24.4 m (80.1 ft) in diameter and 9.1 m (29.9 ft) in height.  The capacity of the 
attenuation tank will be 3,787 m3 or approximately 2.5 days of storage.  The attenuation tank 
will be equipped with a mixing system to prevent solids from settling.  Normally, the 
attenuation tank will fill throughout the week and will drain to the treatment plant over the two 
day weekend to keep the flow rate relatively constant.  The remaining 0.5 days of storage will 
be used as a minimum water level to ensure that the tank can be mixed and that the wastewater 
quality out of the tank remains consistent.   

Effluent is pumped to the second unit of the two stage DAF system located in the 
screening/pumping building, from the flow attenuation tank.  The second stage DAF will 
include dosing of metal salt and polymer to coagulate the blood and flocculate solids for 
higher removal percentages.  Metal salt (such as ferric chloride or alum) and polymer is dosed 
to the effluent of the attenuation tank prior to entering the DAF unit.  Metal salt and polymer 
tankage will also be located in the screening/pumping building.  The effluent from the second 
stage DAF unit will be dosed with magnesium hydroxide to adjust the pH then will be pumped 
to a standpipe/wetwell prior to being pumped to a new anoxic tank.  The magnesium 
hydroxide tankage will be located in the screening/pumping building.  There will be one duty 
and one standby DAF effluent pump.  The handling of biosolids removed during the initial 
treatment is detailed in Section 4.3.7.  In the event of servicing, the system is sized as such so 
it can run with one DAF unit down if necessary.  

4.3.2 Activated Sludge and Membrane Bioreactor Treatment Process 

The activated sludge process relies on the growth of suspended bacteria in a controlled 
manner, consuming organic material from the wastewater.  They convert the organic material, 
expressed as chemical oxygen demand (COD) or biochemical oxygen demand (BOD) and 
produce more bacteria biomass.  In doing so, nitrogen and phosphorus are taken out of 
solution to support growth of the bacteria.  The bacteria grow while consuming the 
wastewater, and are wasted on a continuous basis to keep their concentration constant.   

From the second stage DAF unit, the effluent will be delivered via pump to a new anoxic tank.  
Within the anoxic tank, denitrification occurs where nitrate is transformed back to nitrogen 
gas (N2) and is released to the atmosphere.  Metal salt will be added to the tank to further 
reduce the soluble phosphorus concentration in the liquid stream.  The anoxic tank will be an 



Section 4.0 - Process Description 

Earth Tech (Canada) Inc. Page 4-4 
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

aboveground insulated steel tank measuring approximately 14.3 m (46.9 ft) in diameter and 
6.4 m (21.0 ft) in height and the contents will be mixed using a floating mixer.   

From the anoxic tank, wastewater flows will be split evenly with each stream being pumped to 
one of two aeration tanks where the wastewater will be aerated using membrane diffusers.  
Within the aeration tanks, nitrification occurs where ammonia is converted to nitrate.  The 
aeration tanks will be aboveground insulated steel tanks measuring approximately 12.5 m 
(41.0 ft) in diameter and 6.4 m (21.0 ft) in height.  Nitrified mixed liquor (activated sludge 
bacteria) will be returned via pump from the aeration tanks at a rate of approximately 12-14 
times the average flow rate to the anoxic tank to fuel the denitrification process.  The anoxic 
recycle pumping will be accomplished using air lift pumps.  One blower (the same size as the 
aeration blowers) will be dedicated to air lift pumping and a standby blower will be provided 
for backup.   

From each aeration tank, flow will be directed to a post anoxic tank.  An external carbon 
source (sugar) will be added to the post anoxic tank as necessary to remove additional nitrate 
from solution.  The sugar stock tankage will be located within the treatment building that will 
be approximately 513 m2 (5,522 ft2) in area.  The two post anoxic tanks will be covered 
aboveground insulated steel tanks measuring approximately 6 m (19.7 ft) in diameter and 6 m 
(19.7 ft) in height and will be located outside of the treatment building.   

Chemical feed systems for sugar, metal salt, magnesium hydroxide and polymer will all use 
the same model of delivery pumps (variable speed peristaltic).  An uninstalled shelf spare 
pump will be provided as a replacement in the event of a pump malfunction.   

Secondary containment will be provided for metal salt and polymer tankage equal to a volume 
of 1.1 times the maximum storage volume.  No secondary containment will be provided for 
sugar or magnesium hydroxide tankage as these chemicals are considered non-aggressive.   

From the post anoxic tank, flow will be directed to the membrane bioreactors within the 
treatment building where solids separation takes place.  Each membrane unit will consist of a 
rectangular tank with membrane elements in two cassettes immersed in the tank.  The 
membrane units are designed so that during periods of maintenance, design flows can be 
accommodated in one membrane tank.  Membranes will be cleaned periodically with citric 
acid and sodium hypochlorite.  Sodium hypochlorite will be stored in totes and the storage 
area will be equipped with secondary containment.  Citric acid will be stored in drums.  
Permeate from the membranes will be combined in a common header and will be pumped to 
UV disinfection, whereas the mixed liquor (concentrated activated sludge bacteria) will be 
returned to the aeration tank.  A portion of the returned mixed liquor will be wasted and 
handled as detailed in Section 4.3.7.    

4.3.3 Effluent Disinfection 

Permeate from the membranes will have very low suspended solids and turbidity and, as a 
result, is relatively easy to disinfect.  A closed conduit ultraviolet disinfection system is 



Section 4.0 - Process Description 

Earth Tech (Canada) Inc. Page 4-5 
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

proposed for use within the treatment building.  The unit will be a low pressure high intensity 
system and will consist of two units providing a design dosage of 100 mJ/cm2.  Each unit has 
been designed to disinfect up to 120% of the design flow and will operate with one unit as 
duty and the second unit as standby.   

4.3.4 Non Potable Water – Utility Water 

A small amount of disinfected permeate will be used as non-potable utility water.  This water 
will be chlorinated using sodium hypochlorite and a small chlorination system located in the 
treatment building.  Chlorinated permeate will be used for internal plant processes such as 
dilution water for chemical dosing systems and screen washing.  Some water will be re-used 
in the on-site truck wash at the Springhill Farms facility.  The existing IWWTF anoxic tank 
may be re-used to provide storage for the chlorinated non-potable utility water.   

4.3.5 Effluent Cooling 

From UV disinfection, treated wastewater will flow to a cooling process.  The process will 
included a cascade type system and will provide aeration and effluent at ambient conditions 
(4ºC in winter months).  The process will include optional recirculation and automatic bypass 
to regulate the effluent temperature.  The automatic diversion valve will be linked to a 
temperature transmitter and be designed so that if the wastewater begins to freeze, the cooling 
system would be bypassed to avoid freezing in the effluent pipeline.  Spare recycle pumps will 
be provided as backup replacement parts.  It is anticipated that the effluent cooling process 
will be located in the area of the existing rock filter.   

4.3.6 Effluent Outfall 

From the cooling process, treated effluent will flow by gravity through the existing effluent 
outfall with eventual discharge to the low lying area near the Whitemud River.  Riprap will be 
placed at the end of the effluent outfall to prevent erosive impacts due to wastewater 
discharges.  Some additional aeration will be provided by discharging the effluent onto the 
riprap.    

4.3.7 Biosolids Handling 

Three sludge streams will be generated at the proposed IWWTF and will consist of: 

• Sludge produced in the first stage DAF of the initial treatment process 

• Sludge produced in the second stage DAF of the  initial treatment process 

• Waste Activated Sludge (WAS) produced in the membrane bioreactor process 

The sludge produced in the first stage of the DAF system will be pumped to a tricanter process 
where fat will be separated from the sludge.  The sludge will be heated in the tricanter prior to 
dewatering via a centrifuge (located in the screening/pumping building).  The centrifuge will 
fractionate the fat from the solids and water.  Fat will be pumped to a heated storage vessel 



Section 4.0 - Process Description 

Earth Tech (Canada) Inc. Page 4-6 
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

located in the screening/pumping building for use in the tricanter process boiler system as fuel.  
The separated sludge will be transferred to a common hopper located in the 
screening/pumping building.  The fat from the first DAF unit is expected to fully fuel the 
boiler on an average basis.  The boiler will also be equipped with dual natural gas burners as a 
backup system.   

Sludge produced in the second DAF unit will also be transferred to the common hopper.   

A portion of the activated sludge produced by the membrane bioreactor will be wasted (WAS 
– waste activated sludge) and will be transferred to a dissolved air flotation thickener (DAFT) 
located in the screening/pumping building to increase the solids content of the sludge.  The 
liquid stream from the DAFT unit will be returned to the screen at the front of the treatment 
process for processing whereas the biosolids will be sent to the common hopper.   

From the common hopper, sludge from the three streams will be transferred to the retrofitted 
aeration cell #3 for stabilization and isolation.  Prior to construction in the cell, the liquid 
contents of the cell will be drained with the effluent directed to the Town of Neepawa 
municipal cell #3.  Sludge that may have accumulated in the cell will be removed and will be 
land applied.  A new divider berm will be installed in the middle of the cell and the slopes of 
the cell will be re-graded from the existing 4:1 (H:V) slope to a 3:1 slope to provide additional 
storage volume in the cell.  The material spoils from the re-grading will be used to construct 
the divider berm which will minimize the amount of borrow material required at the site.  A 
new double layer high density polyethylene (HDPE) liner system will be installed to provide 
primary and secondary containment.   

The liner system will consist of HDPE geocomposite media with single sided non-woven 
geotextile on the soil side for gas venting, 2.032 mm (80 mil) HDPE conductive containment 
liner plumbed to a monitoring sump, HDPE geocomposite media to convey seepage flow 
between the liners and a final primary layer of 2.032 mm (80 mil) HDPE conductive liner.  
The conductive liner allows for an additional quality control check during the installation 
process to ensure there are no leaks.  During operation, potential liner leaks will be identified 
by monitoring the sump connected to the liners.   

The new sludge cells will have aeration systems, mixing and sludge loadout.  Each sludge cell 
will have an approximate capacity of 18,500 m3 and will be able to provide approximately 400 
days of sludge holding time.  The cells will be operated in a batch process with “fill” and 
“isolation” periods lasting at least one year each.  The sludge cells will be aerated during the 
fill period however will not be aerated during their isolation period.  After an isolation period 
of approximately one year, biosolids will be applied to agricultural land.   

4.3.8 Backup Power 

A small engine generator will be provided to supply power in the event of a power failure.  
The generator will utilize diesel fuel and will be tested on a periodic basis for maintenance 
purposes.  The generator will be sized to provide power to the flow conveyance equipment 



Section 4.0 - Process Description 

Earth Tech (Canada) Inc. Page 4-7 
 L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 4.0 Final Formatted.doc 

(pumps including recycle pumps), initial treatment DAF units, the membrane system (pumps, 
membrane blowers, compressors, etc), chemical dosing equipment, UV disinfection 
equipment, the effluent cooling device and the central programmable logic controller.  The 
central programmable logic controller will also be equipped with a battery unit capable of 
supplying power during the generator start-up period.   

4.3.9 Facility Hydraulic Profile 

The majority of flow throughout the proposed IWWTF will be pumped.  Gravity flows occur 
from the fine screen to the first stage DAF, from the aerobic tank to the post anoxic tank, from 
the post anoxic tank to the membrane bioreactors and from the cooling process through the 
final effluent pipeline.  A plant hydraulic profile is shown in Figure 4.6.   

4.4 STAFFING 

The IWWTF will operate on a 24 hour per day 7 day per week basis.  The IWWTF will be 
staffed during one shift per day, seven days per week.  Likely three full time staff members 
will be required to operate the facility. 

4.5 FUTURE EXPANSION 

The IWWTF layout has been designed for future growth options.  However, at this time 
Springhill Farms has no intention of expanding beyond the licenced capacity of their 
processing facility and the IWWTF processes have been designed to match that capacity.   



  

Section 5.0 
Inputs/Outputs 

 



  

Earth Tech (Canada) Inc. Page 5-1 
L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 5.0 Final Formatted.doc 

SECTION 5.0 
INPUTS/OUTPUTS 

The following sections describe the inputs and the outputs of the proposed Town of Neepawa IWWTF.   

5.1 CONSTRUCTION INPUTS 

During the construction phase of the project, inputs will include all materials required to 
construct the IWWTF such as; pumps, pipes, screens, mixers, steel tanks, pre-engineered steel 
buildings, chemical dosing systems, membrane units, chemical feed tanks and liners, concrete, 
gravel, fill, fuel and other materials.  Further, raw materials such as gravel, fill and asphalt will 
be required for site works.   

5.2 OPERATION INPUTS 

5.2.1 Influent Wastewater 

Wastewater generated at the Springhill Farms pork processing facility will be treated at the 
Town of Neepawa IWWTF.  Wastewater is generated at Springhill Farms from processing 
operations, sanitary use, the hog receiving facility and the on-site truck wash. 

Raw wastewater will be screened and sent to the first stage of a two stage dissolved air 
flotation (DAF) system.  Wastewater will then be sent to a flow attenuation tank to equalize 
the flows to the remainder of the treatment train including the second stage DAF.   

The following table presents the anticipated raw wastewater characteristics from the Springhill 
Farms facility operating at full licenced capacity, including process wastewater, sanitary 
wastewater, truck wash wastewater and hog receiving facility wastewater. 



Section 5.0 – Inputs/Outputs  

Earth Tech (Canada) Inc. Page 5-2 
L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 5.0 Final Formatted.doc 

 

Table 5.1:  Anticipated Raw Wastewater Characteristics Generated by 
Springhill Farms Operating at Full Licensed Capacity 

 Units Raw Influent to Initial 
Treatment 

Total Weekly Flow m3/week 10,640 

Equalized Flow m3/day 1,520 

5-day Biochemical Oxygen 
Demand (BOD5) 

mg/L 1,440 

Chemical Oxygen Demand (COD) mg/L 3,315 
Total Suspended Solids (TSS) mg/L 850 

Total Kjeldahl Nitrogen (TKN) mg/L 338 

Total Phosphorus (TP) mg/L 30 

Temperature ºC 25-30 

The treatment facility will be designed to treat the weekly production flow, with typically five 
to six days of operation in a 7-day period.  The equalization tank will typically fill during the 
week and will drain over the course of the weekend, allowing the equalization of flow to the 
remainder of the treatment train to be reduced to 1,520 m3/day.  

Influent flow and quality will be monitored at the wet well prior to the fine screen at the front 
of the initial treatment train. 

5.2.2 Fuels 

Natural gas will be used for building and process heat.  The treatment building and the 
screening/pumping building will be insulated and heated to around 12ºC (53.6 ºF) in winter 
conditions.  The break rooms and electrical rooms will be kept at 20ºC (68 ºF).   

The sludge stream from the first stage DAF unit will be heat treated to facilitate fractionation 
of the fat in a tricanter process.  The fat from the DAF unit is expected to fully meet the fuel 
requirements of the fat fractionation boiler on an average basis.  The boiler will also be 
equipped with dual natural gas burners as a backup system.   

It is estimated that the entire IWWTF will use approximately 77,000 m3 (2,719,229 ft3) of 
natural gas per year.   

Diesel fuel will be used at the IWWTF to fuel the backup generator.  It is estimated that less 
than 38 L per month will be required for generator testing/maintenance.  Generator refuelling 
will occur on a concrete pad with spill kits available.  The fuel for the generator will be stored 



Section 5.0 – Inputs/Outputs  

Earth Tech (Canada) Inc. Page 5-3 
L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 5.0 Final Formatted.doc 

in the generator’s integral tank.  There will be no bulk aboveground or underground diesel 
storage tanks at the site.   

5.2.3 Chemicals 

Chemicals used at the proposed IWWTF will be stored in the treatment and the 
screening/pumping buildings at the IWWTF.  Within the screening/pumping building, metal 
salt (such as ferric chloride or alum) and polymer will be stored in areas with secondary 
containment.  Within the treatment building, sodium hypochlorite will be stored in a 
designated area with secondary containment.  Within the secondary containment areas, there 
will not be any floor drains.   

Magnesium hydroxide will be stored in the screening/pumping building but will not have 
secondary containment as this chemical is considered non-aggressive.  Sugar and citric acid 
will be stored in the treatment building; however these storage areas will not have any 
secondary containment.  In the event of spills in the citric acid, magnesium hydroxide or sugar 
storage areas, a floor drain in the area will direct the spill to the screens near the front of the 
wastewater treatment train.   

The design of the chemical storage areas will adhere to the requirements of the National Fire 
Protection Association Standard 820: Standard for Fire Protection in Wastewater Treatment 
and Collection Facilities and the Manitoba Fire Code.   

A list of chemicals anticipated to be used in the proposed facility is included in Table 5.2.  

Table 5.2:  Chemicals to be Used at the Proposed Town of Neepawa IWWTF 

 

Chemical  Description Estimated Usage Storage Size Dangerous 
Good 

Citric acid Membrane bioreactor 
clean in place chemicals 1,670 litres per year 

208 L drum (typically 
made of 

polyethylene) 
No 

Ferric 
Chloride or 
other metal 

salt 

Dosing chemical for 
wastewater treatment 950 litres per day 

23 m3 polyethylene 
tank with secondary 

containment 
Yes 

Magnesium 
Hydroxide 

Alkalinity for wastewater 
treatment 1,050 litres per day 23 m3 painted steel 

tank No 

Polymer Flocculant for wastewater 
treatment 20-30 litres per day 

920 L polyethylene 
totes with secondary 

containment 
No 

Sodium 
hypochlorite 

Membrane bioreactor 
clean in place chemicals 2,600 litres per year 

920 L polyethylene 
totes with secondary 

containment 
Yes 

Sugar (or 
similar carbon 

source) 

Carbon source for 
wastewater treatment 130 kg per day 23 m3 polyethylene 

tank No 



Section 5.0 – Inputs/Outputs  

Earth Tech (Canada) Inc. Page 5-4 
L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 5.0 Final Formatted.doc 

A regular inventory will be maintained to keep track of the chemicals used.  For specific 
chemical information related to the identified dangerous goods, typical material safety data 
sheets (MSDS) can be found in Appendix J. 

Sugar will be purchased in dry form and will be dissolved in batches.  Citric acid will be 
handled as powder and made up in batches.  Dilution water for citric acid and sugar will be 
potable water supplied to the site.  Dilution water for polymer and magnesium hydroxide will 
be supplied from the membrane permeate that will be UV disinfected and chlorinated using a 
small chlorination system located in the treatment building.  

Chemical storage areas will be cleaned by sweeping and rinsing to floor drains that 
subsequently flow to the screens near the front of the treatment train.   

Small quantities of general cleaning chemicals such as detergents and bleach will be used and 
stored in the proposed buildings.  Cleaning chemicals will be stored in designated areas.   

5.2.4 Electricity 

Electrical service will be brought to the site from existing power lines that run along 
Provincial Highway 16, to the south of the proposed IWWTF site.  The proposed IWWTF is 
expected to require approximately 900 kW of connected power and 450 kW of typical demand 
power.   

5.2.5 Water 

Potable water will be supplied to the IWWTF site for use in the employee rest room, break 
room and laboratory areas in the treatment building.  Potable water will be used for some 
cleaning and possibly used to dissolve sugar for chemical dosing to the post anoxic tanks.   

Potable water will be supplied to the site via the 5 cm (2 inch) potable water supply loop that 
supplies the Springhill Farms processing facility.  It is estimated that less than 1,500 litres per 
day of potable water will be required at the IWWTF site. 

Permeate from the membrane bioreactors will be used as screen wash water, wash down 
water, chemical dilution water and truck wash water to reduce potable water consumption of 
the proposed IWWTF and at the Springhill Farms truck wash.  It is estimated that up to 190 
m3 of treated effluent will be reused on a daily basis in this fashion.   

5.2.6 Traffic 

Incoming traffic to the site will include employee traffic, chemical delivery traffic, screenings 
disposal traffic and biosolids land application traffic. Employee traffic will likely be generated 
by three employees per day, seven days per week, but may vary depending on employee 
holiday schedules etc.  Chemical delivery traffic will include deliveries of citric acid, metal 
salt, magnesium hydroxide, polymer, sodium hypochlorite and sugar (or similar carbon 
source).  Screenings will be transported off-site on a regular basis.  Between chemical delivery 



Section 5.0 – Inputs/Outputs  

Earth Tech (Canada) Inc. Page 5-5 
L:\work\97000\97297\03-Report\EA\Finals with client comments\Section 5.0 Final Formatted.doc 

traffic and screenings disposal traffic, approximately two trucks per week will travel to the 
IWWTF.   

After approximately one year of full isolation, biosolids will be applied to agricultural land.  
During the application period, trucks will be used to transport the biosolids from the sludge 
cells to the various suitable application sites.  It is estimated that approximately 500 truck 
loads (36 m3 or 8,000 IMP gallons per truck) over a one to two week period will be required.  
There will be approximately 57 truck loads per day arriving/leaving the proposed IWWTF site 
during the application period.   

5.3 CONSTRUCTION OUTPUTS 

5.3.1 Emissions to the Atmosphere 

During construction, there will be emissions to the atmosphere typical of a large scale 
construction project such as those related to construction vehicle and heavy equipment exhaust 
emissions.  Dust emissions may be generated during travel, excavation and grading work and 
the retro-fitting of the aeration cell for sludge storage.  Odours and air emissions may be 
generated during paving, roofing, and while adhesives and waterproofing chemicals are used.   

Odours may also be generated during the removal of sludge that may have accumulated in 
aeration cell #3 during the retrofitting process and during the decommissioning process at the 
anaerobic and aeration cells #1 and #2.   

Noise will be generated on-site due to vehicles and heavy equipment use.  As building 
foundations will be slab on grade, piling is not anticipated to be required.   